; /\
4'4,’///—\\\\
TARTN

FR

20150003332 (015@NHAFO7T)E

m o R R

TEST REPORT

BETC-KJ-2017-10

TFE / FEshBFR Wi E B e

Name of Engineering /Product

CNAS

ZREML RS ARA T (RT)

Client

Fir 96 2K 5

Test Category

ZItRE

AR
EEFEA
Bl

TESTING

CNAS L0230

HEXxERIERERER X F O

NATIONAL CENTER FOR QUALITY SUPERVISION
AND TEST OF BUILDING ENGINEERING



EEEM
NOTICE

LBEL “RBREEE" BRREBRMNATELN;

Test report is invalid without the “ Stamp of test report” or that of
test department on it.

2. SRIMEREFME “RRLEEE” RRRBALAELR:

Duplication of test report is invalid without the “Stamp of test report”
or that of test department re-stamped on it.

.MELER. FiX. MEEFEN (MBRREVENENHEEET) ;

Test report is invalid Without the signatures of the persons for chief
test, verification and approval. The test report for arbitration should
be added the signature of the person for verificationon it.

4. MEWEER

Test report is invalid if altered.

ENREREERTAN, NTREREZHETLHARREREMRE;

Different opinions about test report should be reported to the test
department within 15 days from the date of receiving the test report.

6. —fxfEN, ERRBIREAS, FRfEEHEETRE.

In general, for entrusted tests the responsibilities are undertaken for the

delivered samples only and the sample information is provided by clients.

Huhk: JERTHBERIL=FREE305

ADD: NO.30, Beisanhuan East Road, Chaoyang District, Beijing, China
FE1E (Tel) : 010-84281338 010-64517787

# F B 1E: 010-64517830

f£E (Fax) : 010-84288515 010-84281338

BRBIZRTE (Post code) : 100013
Internet: http://www. cabr-betc. com




EXEA I ERERERESPLORR RS

TEST REPORT OF NATIONAL CENTER FOR QUALITY
SUPERVISION AND TEST OF BUILDING ENGINEERING
RELS (No. of Report ): BETC-KJ-2017-10 37 75 1 W (Pagetof 7)

e HMBERRAB AR AR/
ZFLEAL (Client) Suzhou TECON Construction Technology Co, Ltd

AR EEX REKE 69 SHMAIH KK 01 #% 20 E
#i  #F (apD) | 20F/L, Building 1, Xincheng Science & Technology Mansion, No.69, Aoti Street,
Jianye District, Nanjing City, Jiangsu Province, China

W B et/ -
Ba i (e Hydraulic Self climbing formwork Fi#R (Brand) | LIANGGONG
Sarinle F#& B 5 (Type/ Model) | LG-120 HE (No) | KI-2017-10
HE (Quantity) PIHLAL/Two Hydraulic climbers | #RZS (state) | IE#/ Normal

AHRBRILENBERE R T/ Jiangsu Lianggong construction

formwork Co.Ltd

AP B (Manufacturer)

. BRGNS FBESBRMBPHEE. FPHRE/Stress in the
W H (tem) | frame structure, Deflection at cantilevered span and mid-span of main
Ky operating platform, Synchronization performance
FFL AL A EH/ Equipment base
(Test) | iR (Place) HH#i (Date) | 201701/19
of client
{XE& Unstruments) | R X, L 41X 5%/ Strain gauge, Theodolite ect.
ISR (Test based on) JGJ 195-2010, JGJ202-2010

¥|EWKIYE (Criteria based on) JGJ 195-2010, JGJ 202-2010

W45 (Conclusion)

SRR
B R T UL B K S5 1 (B +45.44 N/mm? (5 4);
B A% A T 5 BT I B K 4 M R ) (454,30 N/mm? Gl 4)s
J€Ft T4 e B K 45 W . 7718 +26.49 N/mm? (i &5 10);
PEMA TR EREFERERKME 14 mm.
Gt WBEERE (FHAD BB KSHN A ENTIRAMBETNS; RSk
RRRERFERRIFHEEX.

Conclusion: For this hydraulic self-climbing formwork, the maximum structural stress value
is less than the design value of the material used. The test result of the synchronous
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performance test meets the requirements of the inspection standard. PN
(ATLLFFEIEX) (Thereis no text below this page) RS :

fit¥E (Approval) ® 1% (Verification) | T4 (Chief tester) ﬁﬁ@.‘iﬁﬁel)i ?B.ﬁbE%E (Da?t”e)
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